¢ water
]

Article

Comparative Analysis of Conventional Treatment and Advanced
Oxidation Applied to Effluent from Stabilization Ponds in Terms
of Subsequent Reuse of Treated Water

Guillermina Pauta 1'*, Gabriela Vazquez !

check for
updates

Citation: Pauta, G.; Vazquez, G.;
Carrillo, V.; Torres, C. Comparative
Analysis of Conventional Treatment
and Advanced Oxidation Applied to
Effluent from Stabilization Ponds in
Terms of Subsequent Reuse of Treated
Water. Water 2024, 16, 3400. https://
doi.org/10.3390/w16233400

Academic Editor: William
Frederick Ritter

Received: 22 September 2024
Revised: 13 November 2024
Accepted: 20 November 2024
Published: 26 November 2024

Copyright: © 2024 by the authors.
Licensee MDPI, Basel, Switzerland.
This article is an open access article
distributed under the terms and
conditions of the Creative Commons
Attribution (CC BY) license (https://
creativecommons.org/licenses /by /
4.0/).

2

, Verénica Carrillo 1*© and Carlos Torres

Laboratorio de Ingenieria Sanitaria/Departamento de Ingenieria Civil, Facultad de Ingenieria, Universidad
de Cuenca, Cuenca 010203, Ecuador; gabriela.vazquez@ucuenca.edu.ec

Facultad de Ciencias Agropecuarias, Universidad de Cuenca, Cuenca 010203, Ecuador;
santiago.torres84@ucuenca.edu.ec

Correspondence: guillermina.pauta@ucuenca.edu.ec (G.P.); veronica.carrillo@ucuenca.edu.ec (V.C.)

Abstract: The possibility of reusing the effluent from Cuena’s wastewater treatment plant WWTP is
analyzed through the application of two treatments: conventional physical-chemical (coagulation,
flocculation, sedimentation and filtration, and disinfection) and advanced oxidation with a combina-
tion of hydrogen peroxide/ozone. The results show that neither treatment method independently
resolves all the limitations of the effluent for reuse, especially regarding organic matter, nutrients, and
turbidity. Therefore, the compatibility of the quality of the treated water quality is evaluated for three
potential reuses such as unrestricted urban use, recreational use with primary contact, and agricul-
tural irrigation, referencing EPA and Ecuadorian TULSMA standards. This study highlights the need
to establish a legal and regulatory framework for water reuse in Ecuador to enable decision-makers
to implement sustainable water reuse practices and manage scarcity effectively.

Keywords: advance oxidation; conventional treatment; wastewater reuse; water quality

1. Introduction

According to reports from the United Nations (UN), around 500 million people live
in areas where water consumption exceeds supply, resulting in water scarcity in those
regions [1,2]. In Ecuador, where the average water access triples the international aver-
age, the scarcity situation might not seem as concerning. However, in the face of immi-
nent climate change that generates water scarcity, it is necessary to analyze opportunities
for water reuse [3]. Water reuse is fundamentally supported by three critical pillars:
(1) ensuring that the treated water consistently meets rigorous quality standards tailored
to its specific use, (2) protecting public health by implementing safeguards that prevent
potential health risks, and (3) fostering a positive societal perception of water reuse through
education and awareness, transforming it into an accepted and valued practice rather than
a source of concern [4-8].

Globally, data on water reuse reveals that only 4% of all consumed water is reused.
Israel, facing significant water scarcity, has high percentages of wastewater reuse, with
90% of its wastewater repurposed primarily for agricultural, industrial, and urban green
area irrigation. In contrast, Latin America shows limited reuse, with the available records
estimating that only 2% of produced wastewater is reused. In Ecuador, the situation is
even more challenging, as there are no reports indicating any significant reuse of wastewa-
ter [9-17]. Regulatory, financial, and technological barriers contribute to the slow uptake
of water reuse practices globally [18]. Specifically, achieving compliance with strict water
quality standards, as seen in European food industry practices, highlights the need for
advanced technologies and legislative harmonization to support reuse initiatives. Addi-
tionally, as wastewater reuse expands, managing the concentrated byproducts, especially

Water 2024, 16, 3400. https:/ /doi.org/10.3390/w16233400

https://www.mdpi.com/journal /water


https://doi.org/10.3390/w16233400
https://doi.org/10.3390/w16233400
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/water
https://www.mdpi.com
https://orcid.org/0000-0002-8578-8014
https://orcid.org/0000-0003-3420-0855
https://orcid.org/0000-0001-6379-4926
https://doi.org/10.3390/w16233400
https://www.mdpi.com/journal/water
https://www.mdpi.com/article/10.3390/w16233400?type=check_update&version=2

Water 2024, 16, 3400

20f19

from processes like reverse osmosis, is critical. This complexity underscores the need for
comprehensive regulations and sustainable management practices for treated wastewater
and its byproducts [19].

Given this variability in experience and regulation across regions, it becomes evident
that places with limited or nonexistent water reuse practices, like Ecuador, would greatly
benefit from establishing clear and relevant regulations. In Ecuador, while wastewater
treatment is widely used, potential applications for treated wastewater remain underex-
plored. One promising alternative to address these gaps is the reuse of effluents from
domestic wastewater treatment plants (PTARs). However, implementing this solution
requires careful consideration of factors such as the availability of treated wastewater, exist-
ing treatment technologies for the specific type of effluent, and ultimately, the feasible uses
of treated water [20-22]. According to some authors, water reuse should be approached
with a circular economy perspective. Explicitly, it should be used again and again, just as it
happens in the natural cycle [6,16,23-27].

In Ecuador and other large Latin American cities, most PTARs generate significant
amounts of flow intended for discharge into receiving bodies according to their country’s
regulations. However, these regulations are not always fully met. In Ecuador, the Ministry
of Environment, Water, and Ecological Transition (MAATE) serves as the regulatory au-
thority, with their guidelines established in the Unified Text of Secondary Environmental
Legislation (TULSMA). However, in terms of the reuse of treated wastewater, there is still
a significant lack of policies and guidelines that allow the systematization of this process
and its establishment as a sustainable public policy. As a result, large volumes of treated
water are discharged without being reused, leading to unnecessary resource wastage. An
example of this is the WWTP effluent in the city of Cuenca, Ecuador. This WWTP, based on
an integrated stabilization pond system, discharges around 1 m3/s into the Cuenca River
without any further use. This leads to the waste of a resource that could be very useful,
especially in times of scarcity, since its flow does not depend on rainfall or regional water
balance [28-31].

The objective of this study is to evaluate two treatments applied to the effluent of the
Cuenca, Ecuador PTAR in terms of reuse purposes [32-35]: first, a physical-chemical treat-
ment through a conventional coagulation-flocculation-sedimentation-filtration-disinfection sys-
tem [36—49], then, advanced oxidation using a hydrogen peroxide/ozone combination [50-66].
The selection of these methods was based on effluent characterization data, which presents limi-
tations for direct reuse [67,68] such as the water color caused by algae presence (270 UC Pt-Co),
the total suspended solids (55 mg/L), the organic matter measured as BOD and COD (42 mg/L
and 150 mg/L) and, fundamentally, the coliform bacteria level above 1 x 10> MPN/100 mL.
This last parameter is common in most lagoon systems and restricts nearly all subsequent uses.
Therefore, this study seeks to provide an initial assessment of the feasibility of treated effluent
reuse, aiming to stimulate interest in this research area and offering alternatives for eco-efficient
municipalities to consider in their management.

2. Methodology

The present study was conducted in the Sanitary Laboratory of the Faculty of Engi-
neering at the University of Cuenca, from August 2022 to January 2023. The proposed
treatments were applied to the effluent from the Ucubamba WWTP, which treats 95% of the
Cuenca wastewater through stabilization ponds, with a surface area of 18.2 Ha and a mean
flow rate of 1 m3/s [69]. This effluent is discharged into the Cuenca River. In Figure 1, the
scheme of the procedure applied in the present study is shown.



Water 2024, 16, 3400

30f19

Determination of operating conditions
for physical-chemical treatment with
disinfection

Characterization of
reclaimed water

Characterization of the
effluent from the Ucubamba

Treatment Plant

Determination of operating conditions Characterization of
for advanced oxidation treatment with reclaimed water
H,0,/04

Figure 1. Outline of the procedure used.

2.1. Characterization of the Effluent from the Ucubamba WWTP

To characterize the Ucubamba WWTP effluent, a composite sample was prepared
from 24 grab samples of 500 mL each, collected during a day of monitoring using an
auto-sampler with refrigeration. The analytical methods used were those established
in “Standard Methods for the Examination of Water and Wastewater, 23rd edition” [70]
and the Mexican Norm NMX-AA-113-SCFI for helminth egg counting via microscopic
observation [71].

2.2. Operating Conditions of the Physical-Chemical Treatment with Disinfection

The applied process consisted of five defined operational stages. The first was coagu-
lation, wherein a jar-test apparatus with 6 jars of 2 L capacity was used with aluminum
sulfate at 1% (w/v) as the coagulant, and hydrochloric acid 1mol/L for the pH adjustment.
The rapid mixing time was 1 min at 300 rpm. Then, flocculation was performed, which
was optimized with the addition of the cationic polymer Praestol 650TR (slightly cationic)
prepared at 0.05% [72]. Then, the sedimentation of the formed flocs occurred in a standard
time of 20 min. Since no modifiable variables were identified, the sedimentation rate
was not included in the statistical analysis. The next process was the filtration through
a membrane filter with a pore size of 45 pm. The control parameters for the coagulation
and flocculation included the color and turbidity of the filtered water, with which the
corresponding removal percentage was calculated. Finally, disinfection was performed
using calcium hypochlorite at 0.1% and using the jar-test apparatus. As a control parameter,
the level of coliform bacteria was measured, expressed in MPN /100 mL [42,73-77].

The maximum and minimum values of the operating variables were set based on
previous experiences, as indicated in Table 1.

Table 1. Values for experimental design of the physical-chemical process.

Process Variable Minimum Maximum Reference
Coagulating dose 30 100 8]
Coagulation (mg/L) [79]
pH 6 8
Flocculant dose (mg/L) 0.0125 0.1
78
Flocculation Stirring speed (rpm) 20 80 {80%
Stirring time (min) 10 35
Disinfectant dose
L 1.5 5
Desinfection (mg/L) [81]

Operation time (min) 10 30




Water 2024, 16, 3400

40f19

2.3. Operating Conditions for Advanced Disinfection Treatment POA O3/H,0,

For ozone dosing, an OEL/o0zone brand generator with a capacity of 5 mg Oz/min
was used. The ozone concentration in the ozonized air was confirmed using the Standard
Methods SM 2350 E technique [70]. The gasification of the samples was carried out in
500 mL screw-cap bottles equipped with a special cork to prevent losses. The operating
variables are summarized in Table 2.

Table 2. Values for experimental design of AOPs.

Process Variable Minimum  Maximum Reference
Disinfectant dose (mg/L) 50 150
POA Ozonation - - [82]
Contact time (min) 30 60
Disinfectant dose (mL/L) 0.75 45
POA Peroxide - - [83]
Contact time (min) 30 60

2.4. Characterization of Reclaimed Water

The data for the characterization of the reclaimed water were the average of ten
repetitions of the proposed treatments in the study, with conditions established in the
experimental design. Random samples were taken up to a total of ten processing runs and
the removal calculation was based on the average value found [84-86].

2.5. Research Methodology—Statistical Analysis

The experimental design was based on the treatment stages, each with a set of depen-
dent and independent variables. The independent variables were the coagulant dose, the
flocculant dose, the disinfectant dose, the ozone dose, the hydrogen peroxide dose, the
process times, the velocity gradients, and the pH. The dependent or response variables
were turbidity, color, and coliforms.

The Design Expert 13v software uses a random matrix of experimental data for each
proposed treatment stage with spaces for analyzing the response variables. To optimize
the number of experiments, it summarized the variables involved in the experimental
processes, which were based on previous experiences (see Tables 1 and 2). The experiments
were conducted following the proposed order of the 2 factorial design, as shown in Table 3,
where K represents the number of independent variables involved in the process.

All the data obtained by the 2* factorial design was analyzed via an Analysis of
Variance (ANOVA), and for all the comparisons between the factor levels. The Tukey
pos-hoc test was used with a 0.05 significance level. In general, for the graphs, the use of a
profile plot was important and for the normality assumption test, the Shapiro-Wilk test
was applied to the residuals of the model. Finally, for all the plots, tables and tests, the
SPSS [87] was used.

Table 3. “Experiment Matrix for Full Factorial 2 Design” [88].

Experiments X1 Xo X3 Outcomes
1 — — — v1
2 + - - y2
3 - + - y3
4 + + - Va
5 - - + Y5
6 + — + Ve
7 - + + y7
8 + + + Vs




Water 2024, 16, 3400

50f19

2.6. Comparative Analysis of Compliance with Selected Reference Standards

Compliance with the legal framework that permits the reuse of reclaimed wastewater
must be verified directly against the standards of each country. In the absence of Ecuadorian
regulations, reference is made to the guidelines established by the EPA [89]. Additionally,
Ecuadorian TULSMA (Ministerial Agreement 097-A Annex 1) [90] sets limits for various
uses. However, specific values for recycled water are not defined. Nevertheless, the
comparison is valid because if any treatment applied to an effluent meets the quality
requirements for a certain use, then the reclaimed water is suitable for that secondary use.

3. Results and Discussion

In Table 4, the data on the characterization of the effluent is presented. Then, an
analysis of the data obtained at each treatment stage, exploring the variables that improved
the water quality was performed. Finally, the data on the characterization of the reclaimed
water were presented and compared against the current regulations to define their potential
reuse. To strengthen the analysis, all the results were compared with experiences from
other investigations.

Table 4. Characterization of the Ucubamba WWTP effluent; average of 10 samples.

Parameters Ucubamba WWTP Effluent Units
Physical

Apparent Color 270 ucC
Actual Color 190 ucC
Turbidity 27.71 NTU
Sedimentable Suspended Solids 1 ml/L
Total Solids 410 mg/L
Total Fixed Solids 249 mg/L
Total Volatile Solids 161 mg/L
Total Suspended Solids 55 mg/L
Fixed Suspended Solids 8 mg/L
Volatile Suspended Solids 47 mg/L
Total Dissolved Solids 355 mg/L
Fixed Dissolved Solids 241 mg/L
Volatile Dissolved Solids 114 mg/L
Floating Material Absence

Chemical

pH 8.2

Conductivity 603 us/cm